CLIENT: : _ Corporation

Tost Roport No: 628457-02 - Date: Juno 16, 2006

Tﬁa following sample was submitted by the Client as:F’VC Ceiling Gypsum Board
~Manufactured by Power Play Company. LTD. :

'DATE OF RECEIPT: May 26. 2006

TESTING PERIOD: Juna 14, 2006

AUTHORIZATION: Order Canfirmation Number 628457, dated May 30, 2008

TEST REQUESTED: The submitted sample was testod for Surface Burming Charactersiics in

accordance with the procedures outlined in ASTM E84 05.
e T

TEST RESULTS: Continued an the following pages

PREPARED BY: SIGNED FOR AND ON BEHALF OF
SGS U S. TESTING COMPANY INC.
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Report No.: 628457-02
Date: June 16, 200¢€
Page: 20'3

CLIENT:

RESULTS:

INTRODUCTION:

& o=

This report presents test results of Flame Spread and Smoke Daveloped Values per ASTM E-84.03
The repont also mcludes &dalenal identification, Method of Praparation, Mounting and Conditionrg
ot !he specimens. -

The :ests veere performed in accordance with the specifications set forth in ASTM E-84.05
Standard Test Methed tor Surface Burning Charactenstics of Building Matenals, poth as (o
equipment and test pwcedure This test procedure is s:m:!ar to UL-723, ANSI No. 2.5, NFPA No.
255 and UBC 42-1.

.

The test resuhs wver 1wo parameters: Flame Spread and Smoke Daveloped Values guning a3 TU-
minute fire ex(msalm inorganic cement board and red oak flogring are used as comparative
standards and their responses are assigned arbitrary valies of O and 100, respectively.

PREPARATION AND CONDITIONING:

Twelve 1121 pieces of sample supphed by the client was placed into the fire chamber end 10 end 10
form a 21 inch wide X 24 foot long specimen for testing. The samplos wore placed over screen
and rods for suppart.  Inorganic cement boards wara placad over the sample pnor 10 WETNG as 3
means of protecting the mtenor of the tunnel iid.

The sample was conditicned at 732 & SQFahanhut and 50 5% m’ahvc numdity.

TEST PROCEDURE

The tusnel was thoroughly pre-heated by burrung natural gas. When the brck temperatuse, sendad
by a tloor thermocoupie, had reached the prescribed 105¢ Fahrenheit 1t 5™ Fanrenhet iavel the
sample was nisertad in the tunnel and test conducted in accordance with the standasd ASTM £-24-
05 procedures. :

The operation of the tunnel was checked by performing » 10-minute test weith norganc board on
the day of the test. :
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Report No.: 628457-02
Date: June 16, 2006
Page: 30f3

RESULTS:
TEST TS:

The test results, calculated in acr:ordance with ASTM E-84-05 for Flame Spread and Smoke
Developed Values are a3 follows:

flame Spread index * =5
Smoke Developed Value * 5

""Sbuiﬂﬁd_o_lt'_ 1o the nearest 6 units. Graphs of the Flame Spread, Smoke Doveloped and Time-
~ Temporature are shown on the attached charts at the end of this report.

YATIONS:

Ignition occurred at 50-seconds. The following observations were noted:
» Charring
RATING:
The National Fire Protection Association Life Safety Code 101, Secticn 6-5.3, “Interior Wall and
Ceiling Finish Classification”, has o means of classifying materials with respect to Flame Spread

and Smoke Davelopod when tested in accordance with NFPA 255, "Method of Test of Surface
Burning Characteristics of Building Materials®, {ASTM E- 84).”

The classifications are as follows:

Class A Interior Wall & Cailing Finish: Flama Spread - 0-25
Smoke Developed - 0450

Class B Interior Wall & Ceiling Finish: Flame Spread 2615
Smoke Developed - 0-450

Class C Intenor Wall & Cething Finish: Flamo Spread 76-200

Smoke Developed - 0-45Q

t&
13-
P

Since the sample received a Flame Spread of 5 and a Smoke Developed Value of 5, it wiould m
the parameters for a Class A Interior Wall & Ceiling Finish Category.
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End of Report
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Light Absorption (%]

Repon No: 62B457-2 |

Sample 1D PYC Ceding Gypsum Board

Smoke Developed Chart
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Flame Spread Distance (Feet)

Report No- 6284572
Sample 1D PVC Cedling Gypstim Baasy

Flame Spread Chart
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Temperature {deg. F)

1350

1080

850

§50

450

250

Temperature - Time O:Za

: iqawn mbam&n. m
o cRed OBk - |

P P O

Repont No 628457.2
Sample ID: PVC Ceiling Gypsum Board
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